March 24, 2023

Mashpee Planning Board
18 Great Neck Road North
Mashpee, MA 02649

Dear Members of the Board

Thank you for your time in reviewing our application for modification to the existing Willowbend Special
Permit regarding the proposed 14 unit Cranberry Pointe neighborhood on Quinaquisset Avenue.

In response to the Board’s request for further information, we are enclosing a number of supplemental
documents which we believe fulfill all requests made during and since the initial hearing on March 1%,

This project represents the use of all of the remaining fourteen previously approved units available
under our Special Permit on a parcel that was acquired to create continuity through the Willowbend
[...]
= Letter da_téd Oct. 24, 2001 from John McElhinney fo Brona Simon of the Masschusetts
Historical Commission (MHC) — Oct. 30, 2001

» Letter dated Nov. 1, 2001 from John Bresnehan to $. Michaud ~ Nov. 5, 2001

- Turfarass maintenance {ssues dated Nov. 5, 3001 from John Bresnehan to 8. Michaud
—Nov. 6, 2001

s Hazardous materials spill response action plan — Nov. 56,2001

» Copy of memo dated 12/5/01 from John Bresnehan to Bruce Besse —~Nov. 6, 2001

« Letter dated 10/30/01 from John McElhinney to M. Twombly —Nov. 8, 2001

» Revised golf hole Project plas from Mr. Butler to staff — Nov. 13, 2001

» Revised mitigation matrix from Scott Horsley to H. McElroy — Dec. 4, 2001

« Surface and groundwater monitoring for ESS-13 pilot test from John Bresnahan to S.
Michaud via fax —~Dec. 5,2001

« Vernal pool certification from John McElhinney to H. McElroy — Dec. 6, 2001

» Revised final archaeological report from Mitch Mulholland, U. Mass., 10 Brona Simon of MHC
~Dec, 10,2001

« Letter from John Bresnehan dated Dec. 11, 2001 - Dec. 12, 2001

« Fax from John McElhinney dated Dec. 12, 2001 to Commission staff including a letter dated
Dec. 11, 2001 addressing details of the 12/7/01 staff report — Dec. 11, 2001

» Letter and enclosures from Mr. Butler to Commission staff — Dec. 19, 2001

» Plantinga specifications from Bruce Besse — Dec. 19, 2001 :

» Memo from Horsley & Witten to M. Twombly — Dec. 28, 2001

» Memo From P. Butler to Horsley & Witten - Dec. 31, 2001

» Revised Golf Course turfgrass management plan from John Bresnchan — Jan. 2, 2002
Willowhend Decision ~ Feb. 7, 2002
page 40f 40




Bk 1S5S004 Pol90 S2PT7S2

« Revised average trip length summmary from VHB —Jan. 2, 2062

» Master map of property and narrative containing mitigation proposals and matrix for add1twnal
buffer alteration from Horsley & Witten - Jan. 4, 2002

o Revised restoration and vegetative plantmg specifications from Bruce Besse to H. McElroy
— Jan, 4, 2002

= Revised open space analysis from VHB - Jan. 4, 2002

= Proposed water quality monitoring program and groundwater monitoring stations in the N, and
S. areas from Horsley & Witten to $. Michaud — Jan. 4, 2002

« Letter from Pro-Am Children’s Charity to Bruce Besse — Jan. 7, 2002

» Memo from Horsley & Witten to H. McElroy with accompanying matrix — Jan: 10, 2002

= Memo from Mr. Butler to M. Twombly —Jan. 10, 2002

» Memo from Horsley & Witten re: revised site plans and confirmation of Jan. 11,2002
discussions with staff~ Jan. 15, 2002

» Revised plans, kettlehole map “Matrix Areas #5 4 & 77 = Jan 28, 2002

» Revised open space plans — Jan. 28, 2002

» Open space plans C1, C2, C3 — Feb. 1, 2002

By Cape Cod Commission siaff:

¢ Staff comments on Notice of Project Change to Secretary of EOEA— May 15, 2001

= Letter to Mr, Butler from M. Twombly notifying of DRI referral from the Town of
Mashpee Planning Board — May 2%, 2001

» Memo to file from M. Twombly, hearing officer, to operand continue hearing for
procedural purposes — June 26, 2001

» Project Update to sub-committee from M. Twombly — June 21, 2001

« Letter to Mr. Butler from M. Twombly — June 27, 2001.

» Meeting notes from M. Twombly from July 10 meeting with Commission staff, Willowbend
staff and consultants — July 11, 2001

» Fax to Mr. Butler containing meeting notes and confirming Aug. 23 hearing - Tuly 17, 2001

~ Memo to Commission staff, subcommittee, Mashpee officials, Willowbend from M. Twombly
— July 19, 2001

s Fax to subcommittee, Mashpeg officials, Wampanoag Tribe from M. Twombly — July 31, 2001

» Memo to Catherine Frazer accompanying video tape from Aug. 2 site visit from M. Twombly
- Aug. 3, 2001.

» Letter to Mr. Butler from M. Twombly — Aug. 10, 2001

s Staff Report — Aug. 16, 2001

o Staff report faxed to Sean Gonsalves, Cape Cod Times from M, Twombly — Aug. 23, 2001

» Letter to Mr. Richard Aliberti from M. Twombly —Aug. 27,2001

= Fax to Marsha Kozubek, Upper Cape Codder from M. Twombly - Aug. 28, 2001

« Memo to sub-committee from M. Twombly — Aug. 30, 2001

« Letter to Robert Sherman, Mashpee Conservation Agent, from M. Twombly — Aug. 31, 2001

+ Summary of information/questions still pending to staff and Willowbend (fax) from
M. Twombly — Sepi. 4, 2001

» Website information about ESS-13 Sealer to Commission staff and Willowbend — Sept. 13,

2001

Willowbend Decision - Feb, 7, 2002
page 3 of 40




EXHIBIT C



nue, Mashpee, MA 02648

Property and Grantee's Address : 275 Quinaquisset Ave

B 2T7Z[OIE Palilo? 3T EEC
(35282013 o OB =400

NOT NOT NOT NOT
AN AN AN AN
OFFICIAL OFFICIAL OFFICIAL OFFICIAL
COPY COoPY CorY COPY
TITLE NOT EXAMINED

NOT NOT NOT
AN (QLHTT:LJ““&&DEE“E AN
We, Darrell REFERGHATan ST J6ddde VvOERS ﬁfaTn, 2SHEbLAY and wife, tenants

by the entirety, ©¥Rashpee, BaFistable C&HRY, MassadHisétts for less than One

Hundred Dollars,
NOT NOT NOT NOT

grant to AN AN AN AN
Darrell H. Chamneain ATrustes ol e Daoel H: 1@hapoae 1ddag. Trust, dated May
7, 2009 [as evidemed by a Toostee Certificaipvecordedcairtie Barnstable County
Registry of Deeds Book 24878, Page 287], all of our rights, title and interest

NOT NOT NOT NOT
with quitclaim ggyenants ,y AN AN

FFICIAL OFFICIAL OFFICIAL, OFFICIAL
The land Iocat%gyl\ﬂashpe@dﬁﬁgn the buildipgs thereop bpynded and described

as follows:

Commencing aidlie northwestaty corner wbthe grantetig@emises on the corner
of Quinaquisset ANenue; thenas, south 72°242° 20" east, 445 feet more or less to
a point; therger furither alopg IQuERqUisSBET Avanue erracimee with a radius of

70413 feet fopgpdistance cfr214.02 fesbdrte a bourghrpthence, further along °

Quinaquisset Avenue south 55° 17’ 35” east to an old road called Simons Road;
thence, in a saudherly directigarby the miggle of SimongyRoad, 55 feet more or
less to land nowagy formerly of Garlton H. Ggllins et al; thgace, south 68° 20° 227
west, 630 festmiereaer lespicthe langrefrzaid (Carlier fh&ellins to the center
line of an eightdgat road opdhe westerlyngide of the prgmjises; thence, by the
center line of said eight foot road, 605 feet more or less to Quinaquisset Avenue
and the point of beglnmng S—

Thought to ccgntaln 5.08 acres.

N

.

For Title refer to the deed recorded in the Barnstable County Registry of Deeds
in Book 27287, Page 171 on April 12, 2013.

This Section is Intentionally Left Blank




Bk 27501 Pgl08 #37880

NOT NOT NOT NOT
AN AN AN AN
OFFICIAL OFFICIAL OFFICIAL OFFICIAL
COPY COoPY COoPY COPY

NOT NOT NOT NOT
WITNESS our hadltds and sgalAliune 4, 2013N AN
M‘EWEI IAL OFFICIAL OFFICIAL
C v«e;%—" : COPY COPY

C b\érren H. Chap {f/ 3 )‘j/
‘"\.’Ji(‘\(‘, AN ? . \?OM‘)WW NOT
JO‘ AN AN

( nne V. Ch‘é@ﬁ*’?ﬁn\“)‘/ AN
y OFFICIAL OFFICIAL OFFICIAL OFFICIAL
\j COPY COPY COPY COPY
COMMONWEALTH OF MASSACHUSETTS )
NOT NOT NOT ) gg, NOT
COUNTY OF BARNSTABLE AN AN AN

OFFICIAL OFFICIAL OFFICIAL OFFICIAL
OCn this day, JusePd, 2013, bef®é me, theCORGersignedGRary public, personally
appeared, Darrell H. Chapman and Joanne V., Chapman, proved to me through
satisfactory evighice of idewiffication, which was a welly driver's license or
personal knowlerige, to be thanpersons whase names araisigned on this page,
and acknowledgad ta.me el theyrgignedi volmtarilpi@ itsIsinted purpose.
COPY COPY COPY COPY

W arher (4 ,’ (AR T NOT
Sharon A. O'Conpgr, Notary Pylic AN AN
My commissignepites: Jure 1814819 orF1cIAalL  OFFICIAL

COPY COPY COPY COPY

PROPERTY ADDRESS: 275 Quinaquisset Avenue, Mashpee, MA 02648

BARNSTABLE REGISTRY OF DEEDS



PR A

BHOK. ﬁ\“\%u:ﬁ ,W% )

FOR REGISTRY USE

LOCATION MAR
SCALE: 1 "=2000°
MAP 69

PARCEL 52

Lor 2
1.27 ACRES

NF ALLEN 8.RYDER

2STING
eLLING

I}
W oriik
W./x LA
APPROVAL NOT REGQUIRED UNDEAR
SUBDIVISION CONTROL LAW
MASHPEE PLANNING BOARD
I D4TE: § o, 1758
& LY L S
&
Lor &
3.768 ACRES
N/F DANIEL M.ORISCOLL JA.
ZONINE DISTRICT A-3
FLAN OF LAND
LOCATED IN
"I CEATIFY THAT THIS PLAN CONFORMS TC THE
AULES AND REGULATIONS OF THE REGISTERS
OF OFEOS™
e DATE: MAY 3, 1988 %\W:hﬁ%
w0 ze e « P 70
[, ]
T

MASHPEE - MASS,

HYF-35

PREPARED FOR
DARRELL CHAPMAN
PLAN NO. 050288 I
FILE NO.150MA

| DATE: MAY 2, 1986

N.B. NQ.D-25 | DRAWN BY: HP
CAPE & ISLANDS SURVEYING, INC.
131 SPRING BARS ROAD
FALMOUTH -~ MASS.

SLALE: 1 "=d40 FT.




EXHIBITD



Stantec Consulling Services Inc.
146 Main Street, Hyannis MA 02601

March 24, 2023
File: 195150883

Altention: Mary Waygon, Planning Board Chair
Planning Board

Town of Mashpee

16 Great Neck Road North

Mashpee, MA 02649

Reference: Willowbend - Southworth Mashpee Properties, LLC

Dear Board members:

The Wilowbend Wastewater Treatment Facility (WWTF) in Mashpee Massachusetts is located
adjacent to the Willowbend golf course mainfenance building on Quippish Road {located off
Quinaguissett Avenue) in Mashpee, Massachusetts. Treated effluent disposal is via three (3)
subsurface leaching chamber fields located beneath the golf driving range.

Upon review of a recent 44-month period, the average daily flow at the WWTF is approximately
34,250 gallons per day, with a maximum monthly average flow of 58,145 gallons per day recorded
in July 2022. This maximum month represents approximately 51% of the 113,000 gpd Groundwater
Discharge Permit limitation. The facility has a permitted effluent Total Nifrogen limit of 10 mg/L, and
the facility discharges effluent with an average Total Nifrogen value of 5.6mg/L. The Massachusetts
Department of Environmental Protection (MassDEP) Financial Assurance Mechanism  (FAM)
provisions of the Groundwater Discharge Permit Program requires an escrow amount of $1,200,000,
and Willowbend currently maintains reserves in excess of this amount.

The Willowbend WWTF was designed in 1993 by DeFeo, Wait & Pare with an anticipated full-buildout
design capacity of 132,500 gallons per day (gpd). The existing Groundwater Discharge Permit
{(Permit No. SE-577) for the facility limits flow o 113,000 gpd. Expansion to the full 132,500 gpd design
capacity would require a revised Permit application and an Environmental Notification Form is filed
with the Executive Office of Energy and Environmental Affairs pursuant to requirements of the
Massachusetts Environmental Policy Act (MEPA).

The Willowbend wastewater freatment facility utilizes a multi-train rotating biclogical contactor
(RBC) treatment system that relies on equipment originally supplied by Hydro-Aerobics and Envirex
Equipment Corporation. Hydro-Aerobics supplied the steel RBC tanks, clarifiers, tertiary filter and
controls and Envirex, (now an EVOQUA brand) supplied the RBC shafts, motors, drives and media.

The WWTF is comprised of the following process uniis:

Sewage Collection: The sewage collection system consisis of an extensive gravity
collection system (approximately 3.8 miles in length) including a
network of approximately 100 precast concrete manholes
connected by PVC collection pipe. The collection system feeds five
(5) pump stations (PS-1 through PS-5, each equipped with duplex
submersible pumps) located within the Willowbend Community, with
one (1) additional pump station (Cotuit Bay PS, equipped with duplex
suction lift pumps) serving Cotuit Bay Condominiums. All six pump



March 24, 2023

Page 2 of 4

Reference:

Pre-Treatment Tanks:

Flow Equalization Tanks:

Equipment Controls:

Alarm and Auto-Dialer:

Aerobic RBC’s:

Anoxic RBC’s:

Secondary Clarifiers:

Tertiary Rapid Sand Filter:

UV disinfection System:

Flow Meter/Chart Recorder:

Odor Control:

Mashpee Planning Board

Willowbend - Southworth Mashpee Properties, LLC

stations are equipped with alarms and with emergency power
provisions consisting of emergency generators at each of the
Willowbend pump stations and an emergency generator and a gas-
powered back-up pump at the Cotuit Bay Condominiums pump
statfion.

Five (5) 26,700-gallon subsurface concrete fanks in series fed by a
concrete flow splitter box.

Two {2} 22.750-gallon subsurface concrete fanks in series with duplex
influent pumps controlled by floats within the Flow Equalization Tank
and the RBC feedwell.

The original Hydro-Aerobics conirol panel has been upgraded to
incorporate o new Automation Direct, Human-Machine Interface
(HMI) touch screen and upgraded programmable logic controller
and operating system.

The freatment plant conirol panel has alarm capabilities. Seaside
Alarm Systems currently monitors the treatment plant and notifies the
plant operator whenever there are any system maifunctions. Each
pump station is also equipped with a radio alarm monitoring through
Seaside Alarms.

Three (3) Envirex Corp. Model 611-204-SHHH-B, four-stage RBC shaffs
in steel tanks, providing a total of 296,400 sf of media surface area.

Two (2) Envirex Corp. Model 821-104-SSSS, four-stage, submerged RBC
shafts in steel tanks, providing a total of 47,200 sf of media surface
areaq.

Two (2) Hydro Aerobics, 14-foot diameter secondary clarifiers each
with two (2) sludge air-lifts and one (1) scum air-lift. The air lifts rely on
timer-controlied solenoid valves and air supplied by the tertiary filter
blowers.

Hydro Aerobics Model HF-140 rapid sand filter containing four (4) 25 sf
dual media cells with three (3) blowers, four (4} backwash pumps and
two (2) mudwell pumps.

Trojan Technologies Inc., Model UV-2150K-PTP uliraviolet light
disinfection system {currently not operated).

Parshall Flume with Millironics OCM il flow meter and circular chart
recorder.

Purafil, Inc. Environmental Systems, Odor-Ox 3,000 scfm multi-stage air
scrubber.



March 24, 2023

Page 3 of 4

Reference:

Methanol Feed System:

Post Aerafion:

Effluent Pump Station:

Emergency Power:

Effluent Disposal:

Mashpee Planning Board

Willowbend - Southworth Mashpee Properties, LLC

A new Marathon explosion proof chemical feed pump and a spare
LMI pump.

One (1) 2,500-galion tank with diffused air system supplied by the
tertiary filter blowers.

One (1) 10,000-gallon subsurface concrete tfank with three (3) 335
gpm submersible effluent pumps.

125-kW Emergency Generator.

Treated wastewater is discharged to a subsurface effluent disposal

system configured as three (3} separate disposal beds. The disposal
system consists of a tofal of 81 leaching chamber trenches chambers
(each 100-feet long) providing 47,9212 sf of infiltration area. Each of
the three (3) 335 gpm submersible effluent pumps discharges info a
flow distribution box, which directs flow fo three (3} additional
distribution boxes each feeding nine (?) leaching chamber frenches.

The MassDEP (257 CMR 2.00) requires that a licensed operator visit the WWTF once a day, five days
a week, to perform routine operation, maintenance and festing. The licensed operator submits
monthly Discharge Monitoring Reporfs {DMR's) to the MassDEP and Mashpee Board of Health that
documents the daily oversight and includes the results of the laboratory testing for influent and
effluent wastewater characteristics. Quarterly testing of designated compliance monitoring wells
in the vicinity of the effluent disposal system is also completed fo assess groundwater impacts.

Review of the DMR’'s indicates that the Willowbend wastewater treaotment facility consistently
complies with the operating reguirements and effluent limitations contained within Groundwater
Discharge Permit. Data compiled for the past 44 months, since the current operafor, Weston &
Sampson Operating Services assumed operation of the Willowbend WWTF, indicates an average
daily flow of approximately 34,250 gallons per day, with a maximum monthly average flow of 58,145
gallons per day recorded in July 2022. This maximum month represents approximately 51% of the
113,000 gpd Groundwater Discharge Permit limitation.

As noted in the following table, the average monthly BODs, TSS, Nitrate and Total Nitrogen values
for the WWTF effluent are well below the Permit limits for those parameters.

GWDP Limit Average for past 44 months
(May 2019 through Dec. 2022)
Average BODs 30 mg/L 10.7 mg/L*
Average TSS 30 mg/L 4.7 mg/L*
Average Nifrate 10 mg/L 3.1 mg/L
Average Total Nitrogen 10 mg/L 5.6 mg/L

*The average for BODs and TSS was calculated using detection limit for the "not detected” values.